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- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS, FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICTAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)
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A EF 4 A * & 7
COMMODLTY E.R.¥ STEEL PIPE se " i&AH Steel COfp. CUSTOMER PLESA
AE A ()Ml o NI = 2 A
SPECIFICATION API 51, B(PSL1)/ASTM A53B HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, XOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT MO, | i 2 8 3 % 4 % quaNTiTY ] o
NO. | (BATCH No.) ORDER SIZE B 4 Z 4 o ZM/T) REMARE
*1 CS TOTAL LENGTH WEIGHT
37 | i) BBE 24 " X0250"  X6.120K a7 287.640 ¥ 27,401 | CONFIRM TO NACE NORM MRO175(LAST EDITION)
+ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
38 (Sff}sffffso) BBE 24 " X 0.250 " X 6.120 ¥ 2 12.240 ¥ 1.166 | *DSAW:CHEMICAL COMPOSITION AND HARDNESS ONLY
39 (SISIBY22273250590) BBE 16 " X 0.500 " X6.120 X 1 6.120 ¥ 0.755
40 (55%222'?26}10) BBE 16 " X0.500" 16120 1 6.120 M 0.755
worosTATIC | N [ vD|F|s|clem|B|p|c|r]|r|rRF| zIN coATING CHEMICAL COMPOSITION(%) TENSILE TEST IT"E‘Q%T
TEST slrI{L|n{o|EalE|[R|R[L|L]|EL TEST (Gage Length : 50m) ™) HEAT | PROTECTIVE
DlsM|A|lOIM]|sg|n|TI|Uu|lAalA]lVaA IIMRD]ESS'IREH
HEAT NO 5sec| RI17[3E| %[ R T e S RN E T e or| | 2| D | [si| wa|p |s [culne|cr|wo| v|cro| D | TENsILE| YieLD | E.L |ENE-(sHEAR TEST B | CLINING
. i )
NO. | (BATCH NO.) Bl (Lsle| |E|uT|w N | E |38 |2IN kT % § & 1 | STRENGIH| STRENGTH) | RGY | AREA
. 1| N AllG G EN - i —
psi E Ulgoll ? L§ I C.S|ALK| = 2 3 (2l2]2lals 5 oy [THICK,
T 1 N(¥ 0 N N 5i 51
+2 G N |causs | +3 G +4 |15 ] +6 7 +8|xg| P P *10 |Jould % *11
1% 30 MAX | 26 120 | 30| 30 | 40| 40} 40| 15]80
SPEC MIN 60000 | 35000
37| 816602 40 |G|G6[ G |G G H 17|z ] 78 [13]10
(SI1Y131150) p l1s| 1| 78 |15{11]|1]1 1 T| 69550 | 48070 | 36 G
P 18|27 |1a]iz|2f1]2|1]2 W] 72414
38| ca6317 240 |cle| 6|6 G H|i7| 1] 82 |13] 9
(SIIV131160) P |16|®| 83 |11]11]|1{1 T| 68270 | 48780 | 38 G
P || 1|8 |nn|uafafr|1]1]1 w| 71414
39| SB22355 10O |[6|lec] 6|6 G H || 1| 74130
(SI1Y272090) P 17| 1] 73 |ws|efiiz]1|m®l1 T| 72530 | 46510 | 37 G
P |w7|2| me)7ti1]|1|m|1 w| 78255
40| SB22661 1310 |G|G| 6|6 G |19 1] 8 [15]8
(SI1Y272110) r |1o|m®| 86 |16]t0|m 1| 1|m®|TR|] |T| 72880 | 47700 | 38 G
P |18| 2|8 {1a] 7|m|1|1|m|®| |w]| 74246
N pl-~#12: %
0 | Refer To The Attached H
T | Section Designation E
E R
S ; ~WE TEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN WADE AND TESTED IN ACCORDANCE WITH ABOVE ” f OMD
urveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACC anager of Q.M Dept.




